
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
SAN FRANCISCO BAY REGION 

1515 Clay Street, Suite 1400, Oakland, California 94612 
waterboards.ca.gov/sanfranciscobay

TENTATIVE ORDER R2-2026-0XXX 
NPDES PERMIT CA0038130

The following Discharger is subject to the waste discharge requirements (WDRs) set 
forth in this Order:

Discharger Cities of South San Francisco and San Bruno and North Bayside 
System Unit (NBSU)

Name of Facility South San Francisco – San Bruno Water Quality Control Plant, 
City of South San Francisco and City of San Bruno Sanitary 
Sewer Systems, and North Bayside System Unit Facilities

Facility Address 195 Belle Air Road 
South San Francisco, CA 94080 
San Mateo County
[...]
5.4  PROVISIONS FROM PREVIOUS ORDER RETAINED TO IMPLEMENT STATE LAW ONLY ...................... F-50
6. RATIONALE FOR MONITORING AND REPORTING REQUIREMENTS .......... F-52
7. PUBLIC PARTICIPATION .................................................................................. F-55



Cities of South San Francisco and San Bruno and NBSU Tentative Order R2-2026-0XXX
South San Francisco – San Bruno Water Pollution Control Plant NPDES Permit CA0038130

ATTACHMENT F — FACT SHEET  F-2

TABLES

TABLE F-1. FACILITY INFORMATION ....................................................................... F-3
TABLE F-2. PREVIOUS EFFLUENT LIMITATIONS AND MONITORING DATA ....... F-7
TABLE F-3. SANITARY SEWER SYSTEM AND CATEGORY 1 SANITARY SEWER 
SPILL RATES .............................................................................................................. F-9
TABLE F-4. BENEFICIAL USES ............................................................................... F-11
TABLE F-5. SECONDARY TREATMENT STANDARDS .......................................... F-18
TABLE F-6. AMBIENT WATER QUALITY CRITERIA FOR CHLORINE .................. F-22
TABLE F-7. SITE-SPECIFIC TRANSLATORS ......................................................... F-24
TABLE F-8. REASONABLE POTENTIAL ANALYSIS .............................................. F-26
TABLE F-9. MINIMUM INITIAL DILUTION ............................................................... F-35
TABLE F-10. WQBEL CALCULATIONS .................................................................. F-38
TABLE F-11. MONITORING REQUIREMENTS SUMMARY .................................... F-55



Cities of South San Francisco and San Bruno and NBSU Tentative Order R2-2026-0XXX
South San Francisco – San Bruno Water Pollution Control Plant NPDES Permit CA0038130

ATTACHMENT F — FACT SHEET  F-3

ATTACHMENT F – FACT SHEET

This Fact Sheet includes the legal requirements and technical rationale that serve as 
the basis for the requirements of this Order. As described in section 2.2 of the Order, 
the Regional Water Board incorporates this Fact Sheet as findings supporting the 
issuance of the Order.

1. PERMIT INFORMATION

The following table summarizes administrative information related to the facility.

Table F-1. Facility Information
WDID 2 417018001
CIWQS Place ID 254881

Discharger Cities of South San Francisco and San Bruno and North Bayside System 
Unit (NBSU)

Facility Name
South San Francisco – San Bruno Water Quality Control Plant, City of 
South San Francisco and City of San Bruno wastewater collection 
systems, and North Bayside System Unit facilities

Facility Address
195 Belle Air Road
South San Francisco, CA 94080 
San Mateo County

Facility Contact, Title, 
Phone, and Email

Brian Schumacker, Plant Superintendent, (650) 829-3844, 
brian.schumacker@ssf.net

Authorized Person to 
Sign and Submit Reports Same as Facility Contact

Mailing Address Same as Facility Address
Billing Address Same as Facility Address
Facility Type Publicly Owned Treatment Works (POTW)
Major or Minor Facility Major
Water Quality Threat 1
Complexity A
Pretreatment Program Yes
Reclamation 
Requirements None

Mercury and PCBs 
Requirements NPDES Permit CA0038849

Nutrients Requirements NPDES Permit CA0038873
Facility Permitted Flow 13 million gallons per day (MGD) – average dry weather design flow
Facility Design Flow 13 MGD – average dry weather design flow
Watershed San Francisco Bay
Receiving Water Lower San Francisco Bay
Receiving Water Type Marine
Date of Last Inspection June 4, 2025

mailto:brian.schumacker@ssf.net


Cities of South San Francisco and San Bruno and NBSU Tentative Order R2-2026-0XXX
South San Francisco – San Bruno Water Pollution Control Plant NPDES Permit CA0038130

ATTACHMENT F — FACT SHEET  F-4

1.1. The cities of South San Francisco and San Bruno and the North Bayside System 
Unit (NBSU) (together, the Discharger) discharge treated wastewater into the 
deepwater channel of Lower San Francisco Bay. The cities of South San 
Francisco and San Bruno jointly own the Water Quality Control Plant, a publicly-
owned treatment works. Operation and maintenance of the plant is the sole 
responsibility of the City of South San Francisco. Each city also owns and 
operates its own wastewater collection system. The plant provides secondary 
treatment of wastewater from the cities of South San Francisco and San Bruno, 
the Town of Colma, and a small part of the City of Daly City, and discharges the 
effluent to the NBSU outfall force main.

The NBSU is a joint powers authority that includes the San Francisco International 
Airport and the cities of Millbrae, Burlingame, South San Francisco, and San 
Bruno. The NBSU agencies share discharge capacity rights and own the outfall 
force main, the combined effluent pumping station, the effluent dechlorination 
facilities, and the deepwater outfall. The City of South San Francisco operates 
and maintains the NBSU effluent pumping facilities. The cities of Burlingame and 
Millbrae, and the San Francisco International Airport, own and are responsible for 
their own effluent force mains that transport treated wastewater to the effluent 
dechlorination facilities. For the purposes of this Order, the plant, the Discharger’s 
collection systems, and the NBSU outfall force main, combined effluent pumping 
station, dechlorination facilities, and deepwater outfall are collectively referred to 
as the “Facility.”

For the purposes of this Order, references to the “discharger” or “permittee” in 
applicable federal and State laws, regulations, plans, or policies are held to be 
equivalent to references to the Discharger herein.

1.2. The Discharger is regulated pursuant to NPDES Permit CA0038130. The 
Discharger is authorized to discharge subject to the Waste Discharge 
Requirements (WDRs) in this Order at the discharge location described in Table 1
of this Order.

1.3. The Discharger was previously subject to Order R2-2019-0021 (previous order) as 
amended by R2-2021-0028 and R2-2023-0023.

· Order R2-2021-0028 amended Order R2-2016-0008 and the previous order to 
provide updated monitoring requirements and require supplemental funding for 
the Regional Monitoring Program (RMP).

· Order R2-2023-0023 amended the previous order to update effluent limitations 
and monitoring requirements for total residual chlorine and remove effluent 
limitations and monitoring requirements for oil and grease.

The provisions of these orders have been incorporated into this Order.



Cities of South San Francisco and San Bruno and NBSU Tentative Order R2-2026-0XXX
South San Francisco – San Bruno Water Pollution Control Plant NPDES Permit CA0038130

ATTACHMENT F — FACT SHEET  F-5

1.4. The Discharger filed a Report of Waste Discharge and submitted an application for 
reissuance of its WDRs and NPDES permit on November 1, 2023.

1.5. Clean Water Act section 402(b)(1)(B) limits the duration of NPDES permits to a 
fixed term not to exceed five years. Accordingly, this Order limits the effective 
period for the discharge authorization. Pursuant to California Code of Regulations, 
title 23, section 2235.4, the terms and conditions of an expired permit are 
automatically continued pending reissuance of the permit if the Discharger 
complies with all requirements for continuation of expired permits (40 C.F.R. 
§ 122.6(d)).

1.6. The Discharger is also regulated under NPDES Permits CA0038849 and 
CA0038873, which establish requirements on mercury and polychlorinated 
biphenyls (PCBs) and nutrients from wastewater discharges to San Francisco Bay. 
This Order does not affect those permits.

1.7. When applicable, State law requires dischargers to file a petition with the State 
Water Resources Control Board (State Water Board), Division of Water Rights, 
and receive approval for any change in the point of discharge, place of use, or 
purpose of use of treated wastewater that decreases the flow in any portion of a 
watercourse. The State Water Board retains separate jurisdictional authority to 
enforce such requirements under Water Code section 1211. This is not an NPDES 
permit requirement.

2. FACILITY DESCRIPTION

2.1. Sanitary Sewer System and Treatment

2.1.1. Location and Service Area. The plant is located at 195 Belle Air Road in the 
City of South San Francisco. It provides secondary treatment of domestic, 
commercial, and industrial wastewater for the cities of South San Francisco and 
San Bruno, the Town of Colma, and portions of the City of Daly City. The plants 
serve a population of approximately 109,350. 

Attachment B provides a map of the area around the treatment plant.

2.1.2. Sanitary Sewer System. The City of South San Francisco sanitary sewer 
system and City of San Bruno sanitary sewer system are covered by this order 
and convey wastewater to the plant. The South San Francisco sanitary sewer 
system consists of approximately 148 miles of gravity sewer pipes and force 
mains and 7 pump stations. The San Bruno sanitary sewer system consists of 
approximately 85 miles of sewer pipes and force mains and 6 pump stations. 
The Town of Colma (6.3 miles of sewer pipes and force main) and City of Daly 
City operate satellite collection systems that transmit wastewater to the South 
San Francisco collection system.



Cities of South San Francisco and San Bruno and NBSU Tentative Order R2-2026-0XXX
South San Francisco – San Bruno Water Pollution Control Plant NPDES Permit CA0038130

ATTACHMENT F — FACT SHEET  F-6

2.1.3. Wastewater Treatment. The plant receives untreated wastewater from three 
force main pump stations. The influent flows through bar screens and two grit 
removal systems. During normal dry weather operations, it is treated with ferric 
chloride and polymer for flocculation and pumped to a flow splitter for 
distribution to primary clarifiers, where grease, floating solids, and settable 
solids are removed. Polymer is used during wet weather flows for Chemically 
Enhanced Primary Treatment (CEPT). Four stand-by wet weather storage 
basins are available for use during increased wet weather flows.

The primary-treated wastewater typically flows by gravity to five aeration basins 
as two separate flow streams. Another four aeration basins remain in stand-by 
mode. They are scheduled for retrofitting and mainly used for wet weather 
flows. The wastewater is combined in the aeration basins with return activated 
sludge from secondary clarifiers. It then flows by gravity through the aeration 
basins to secondary clarifiers for sedimentation and floating solids removal. 
During wet weather, when influent flow greatly exceeds the peak secondary 
treatment capacity (40 MGD design capacity), primary effluent may be routed 
around the aeration basins and secondary clarifiers and blended with 
secondary-treated effluent. These bypasses are subject to Discharge 
Prohibition 3.2 of this Order and Attachment D section 1.7. 

The secondary-treated wastewater flows by gravity to two chlorine contact 
basins where it is mixed with sodium hypochlorite for disinfection. After 
disinfection, it flows by gravity to the NBSU effluent pumping station wet well, 
where it is blended with chlorinated effluent from the cities of Burlingame and 
Millbrae and the San Francisco International Airport. It is then mixed with 
sodium bisulfite to neutralize the residual chlorine. The combined effluent is 
then pumped through the NBSU common outfall (Discharge Point 002) and 
discharged to Lower San Francisco Bay about one mile offshore from Oyster 
Point. 

When the effluent flow exceeds the engineered contractual limit for the NBSU 
pipeline (35 MGD) and onsite storage basins are full, emergency discharge 
through a shallow water outfall may occur. Also, if major plant systems were to 
fail or the NBSU force main were to be damaged, disinfected effluent could be 
dechlorinated and discharged through the shallow water outfall. The outfall 
discharges to the Colma Creek tidal slough adjacent to the plant. This Order 
does not authorize such discharges.

Attachment C provides flow schematics for the treatment plant. The plant has 
an average dry weather capacity of 13 MGD and a peak wet weather capacity 
of 62 MGD. From September 2019 through July 2023, the plant treated a daily 
average of 7.7 MGD, with the highest reported average daily flow during peak 
wet weather being 38 MGD. Wet weather diversion, or blending, occurred five 
times during the previous order term, with volumes of blended effluent ranging 
from 0.35 to 19 MGD.



Cities of South San Francisco and San Bruno and NBSU Tentative Order R2-2026-0XXX
South San Francisco – San Bruno Water Pollution Control Plant NPDES Permit CA0038130

ATTACHMENT F — FACT SHEET  F-7

2.1.4. Sludge and Biosolids Management. Sludge from the primary and secondary 
clarification operations is processed using anaerobic digestion. The process 
consists of gravity and mechanical thickeners or waste activated sludge 
thickening, mesophilic anaerobic digesters, and belt filter presses for 
dewatering. The digested and dewatered biosolids are hauled offsite to a 
permitted regional reuse site, where thermal hydrolysis is deployed to produce 
biofertilizer.

2.1.5. Stormwater Management. The Discharger captures all stormwater at the plant 
and directs it to the plant headworks for treatment. Therefore, no additional 
stormwater requirements are necessary.

2.2. Discharge Point and Receiving Waters. Treated effluent flows through the 
60-inch NBSU force main into Lower San Francisco Bay at Discharge Point 002 
via a 620-foot diffuser composed of 66 ports (3-inch diameter) spaced 7 feet apart 
and 28 ports (2.8-inch diameter) spaced 6 feet apart. The location of the outfall is 
northeast of Point San Bruno, approximately 5,300 feet offshore at a depth of 
20 feet below mean lower low water. The NBSU operates and maintains this 
outfall and inspects it on a five-year schedule. The outfall was last inspected on 
July 17, 2020, and was found to be in good condition with marine growth affecting 
a few ports.

2.3. Previous Requirements and Monitoring Data. The table below presents the 
previous order’s effluent limitations and representative monitoring data from May 
2019 through September 2023:

Table F-2. Previous Effluent Limitations and Monitoring Data

Parameter Unit
Average 
Monthly 

Limitation

Average 
Weekly 

Limitation

Maximum 
Daily 

Limitation
Other 

Limitation
Long-Term 

Average
Highest 

Daily  
Value

Biochemical 
Oxygen Demand 
(5 day @ 20°C) 
(BOD)

mg/L 30 45 - - 9.8 42 [1]

BOD percent 
removal % 85 

(minimum) - - - 97 93 [2]

Total 
Suspended 
Solids (TSS)

mg/L 30 45 -
-

-
- 11 69 [3]

TSS percent 
removal % 85 

(minimum) - - - 96 92 [2]

Oil and Grease mg/L 10 - 20 - 1.2 3.1
pH s.u. - - - 6.0 – 9.0 [4] - 6.9 – 8.0[5]

Chlorine, Total 
Residual mg/L - - - 0.0 [6] 0.0 0.0



Cities of South San Francisco and San Bruno and NBSU Tentative Order R2-2026-0XXX
South San Francisco – San Bruno Water Pollution Control Plant NPDES Permit CA0038130

ATTACHMENT F — FACT SHEET  F-8

Parameter Unit
Average 
Monthly 

Limitation

Average 
Weekly 

Limitation

Maximum 
Daily 

Limitation
Other 

Limitation
Long-Term 

Average
Highest 

Daily  
Value

Enterococcus 
Bacteria

CFU/ 
100 mL 30 [7] - - 110 [7]- 1.4 [8] 171 [9]

Fecal Coliform 
Bacteria

MPN/ 
100 mL 200 [10] - - 400 [10] 3.4 [8] 688 [11]

Ammonia, Total mg/L 110 - 190 - 48 72
Copper, Total 
Recoverable µg/L 54 - 69 - 7.9 22

Cyanide, Total µg/L 18 - 43 - 2.5 8.3

Dioxin TEQ µg/L 1.4 x 10-8 - 2.8 x 10-8 - - <1.7 x 10-6 
ND

Acute Toxicity % 
Survival - - -

Not less 
than 90% 

(11-sample 
median) 

97 75 [12]

Acute Toxicity % 
Survival - - -

Not less 
than 70%

(11-sample 
90th 

percentile)

97 75

Footnotes:
[1] The Discharger did not violate the previous order’s BOD effluent limitations because the highest average monthly concentration was 

18 mg/L, and the highest average weekly concentration was 22 mg/L.
[2] This value is the lowest percent removal value on a monthly basis.